



#### **TEST REPORT** NO. JKTX2310007671

Date: APR 06, 2023

Page 1 of 21

# **BOBUX INTERNATIONAL LTD** 48 BROADWAY, NERMARKET, AUCKLAND, NZ

The following sample(s) was/were submitted and identified on behalf of the client as:

#### 14 SHOES/SANDALS WITH STUDS

Brand       ::       -         Fabric/Material Description       ::       14 SHOES/SANDALS WITH STUDS         Colour       :       -         Fibre Content       ::       -         Fabric Weight       ::       -         Construction       ::       -         Yam Size       ::       -         Fabric Width       ::       -         End Use       ::       -         Product Category       ::       -         Department Code/ Name       ::       -         Sample Stage       ::       -         Age Grading       ::       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP       D. TROPICANA II         E. COVE       F. SPRITE       G. TIDAL         H. MIRROR       :       DRIFTWOOD         J. ZAP II       K. DELIGHT       L. RISE         M.LOUISE       N. PORT       -         Model No.       ::       -         Season       ::       -         Fabric / Material supplier Name       ::       -         Garment Factory Name       ::       -         Type of Dyeing / Printing	No. Of Sample Buyer's Name	: - : BOBUX
Colour       :       /         Fibre Content       :       -         Fabric Weight       :       -         Construction       :       -         Yarn Size       :       -         Fabric Width       :       -         End Use       :       -         Product Category       :       -         Department Code/ Name       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP       D. TROPICANA II         E. COVE       F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD       J. ZAP II         J. ZAP II       K. DELIGHT       L. RISE         M.LOUISE       N. PORT       M.LOUISE         N. PORT       :       -         Season       :       -         Fabric / Material supplier Name       :       -         Garment Factory Name       :       -         Type of Dyeing/ Printing       :       -         Type of Jorigin       :       INDONESIA         Country Of Origin       :		: -
Fibre Content       :       -         Fabric Weight       :       -         Construction       :       -         Yam Size       :       -         Fabric Width       :       -         End Use       :       -         Product Category       :       -         Department Code/ Name       :       -         Size Range       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP         D. TROPICANA II       E. COVE         F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD         J. ZAP II       K. DELIGHT         K. DELIGHT       L. RISE         MLOUISE       N. PORT         Model No.       :       -         Season       :       -         Fabric / Material supplier Name       :       -         Type of Dyeing/ Printing       :       -         Type of Finishing       :       -         Type of Finishing       :       -         Country Of Destination	Fabric/Material Description	: 14 SHOES/SANDALS WITH STUDS
Fabric Weight       :       -         Construction       :       -         Yarn Size       :       -         Fabric Width       :       -         End Use       :       -         Product Category       :       -         Department Code/ Name       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP         D. TROPICANA II       E. COVE         F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD         J. ZAP II       K. DELIGHT         K. DELIGHT       L RISE         McOdel No.       :       -         Season       :       -         Fabric / Material supplier Name       :       -         Garment Factory Name       :       -         Type of Dyeing/ Printing       :       -         Type of Dyeing/ Printing       :       -         Type of Dyeing/ Printing       :       -         Test Status       :       Individual test         Test Status       :       Individual test	Colour	: /
Construction       :       -         Yam Size       :       -         Fabric Width       :       -         End Use       :       -         Product Category       :       -         Department Code/ Name       :       -         Size Range       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP         D. TROPICANA II       E. COVE         F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD         J. ZAP II       K. DELIGHT         L. RISE       M.LOUISE         N. PORT       -         Model No.       :       -         Season       :       -         Fabric / Material supplier Name       :       -         Garment Factory Name       :       -         Type of Dyeing/ Printing       :       -         Type of Finishing       :       -         Country Of Origin       INDONESIA       -         Country Of Destination       :       USA         Test Status </td <td></td> <td>: -</td>		: -
Yam Size:-Fabric Width:-End Use:-Product Category:-Department Code/ Name:-Size Range:-Sample Stage:-Age Grading:-Style No.:A. ROAMB. RILEYC. CROSS JUMPD. TROPICANA IIE. COVEF. SPRITEG. TIDALH. MIRRORI. DRIFTWOODJ. ZAP IIK. DELIGHTL. RISEM.LOUISEN. PORT.Model No.:-Season:-Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Dyeing/ Printing:-Type of Dishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Status:NoPrevious Report No.:-		: -
Fabric Width       :       -         End Use       :       -         Product Category       :       -         Department Code/ Name       :       -         Size Range       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP         D. TROPICANA II       E. COVE         F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD         J. ZAP II       K. DELIGHT         K. DELIGHT       L. RISE         M.LOUISE       N. PORT         Model No.       :       -         Season       :       -         Fabric / Material supplier Name       :       -         Garment Factory Name       :       -         Type of Dyeing/ Printing       :       -         Type of Dyeing/ Printing       :       -         Type of Dyeingly Printing       :       -         Type of Distination       USA       -         Test Status       :       Individual test         Test Status       :       -		: -
End Use : - Product Category : - Department Code/ Name : - Size Range : - Sample Stage : - Age Grading : - Style No. : A. ROAM B. RILEY C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. : - Fabric / Material supplier Name : - Fabric / Material supplier Name : - Fabric / Material supplier Name : - Type of Dyeing/ Printing : - Type of Finishing : - Type of Finishing : - Type of Finishing : - Country Of Origin : INDONESIA Country Of Destination : USA Test Status : Individual test Test Package Code/Name : - Retest Submission : No Previous Report No. : -		: -
Product Category       :       -         Department Code/ Name       :       -         Size Range       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP         D. TROPICANA II       E. COVE         F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD         J. ZAP II       K. DELIGHT         L. RISE       M.LOUISE         N. PORT       Model No.         Season       :         Fabric / Material supplier Name       :         Garment Factory Name       :         Type of Finishing       :         Type of Finishing       :         Country Of Origin       INDONESIA         Country Of Origin       Individual test         Test Status       :         Test Status       :         Previous Report No.       :		: -
Department Code/ Name       :       -         Size Range       :       -         Sample Stage       :       -         Age Grading       :       -         Style No.       :       A. ROAM         B. RILEY       C. CROSS JUMP         D. TROPICANA II       E. COVE         F. SPRITE       G. TIDAL         H. MIRROR       I. DRIFTWOOD         J. ZAP II       K. DELIGHT         L. RISE       M.LOUISE         N. PORT       Model No.         Season       :         Fabric / Material supplier Name       :         Garment Factory Name       :         Type of Finishing       :         Type of Finishing       :         Country Of Origin       INDONESIA         Country Of Destination       :         Test Status       :         Test Status       :         Test Status       :         Retest Submission       :         Previous Report No.       :		: -
Size Range : - Sample Stage : - Age Grading : - Style No. : A ROAM B. RILEY C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. : - Season : - Fabric / Material supplier Name : - Type of Dyeing/ Printing : - Type of Dyeing/ Printing : - Type of Finishing : - Type of Finishing : - Type of Finishing : - Type of Dyeing/ Printing : - Type of Dyeing/ Printing : - Type of Dyeing/ Printing : - Type of Distination : USA Test Status : Individual test Test Package Code/Name : - Retest Submission : No		: -
Sample Štage : - Age Grading : - Style No. : A ROAM B RILEY C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. : - Season : - Fabric / Material supplier Name : - Type of Dyeing/ Printing : - Type of Dyeing/ Printing : - Type of Diversing : - No Previous Report No. : -		: -
Age Grading:-Style No.:A. ROAM B. RILEY C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORTModel No.:-Season:-Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Destination:USATest Status:Individual testTest Status:-Retest Submission:-Previous Report No.:-		: -
Style No.:A. ROAM B. RILEY C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORTModel No.:-Season:-Fabric / Material supplier Name Garment Factory Name Type of Dyeing/ Printing Type of Finishing Country Of Origin:-Type of Dyeing/ Printing Type of Dyeing / Printing Test Status:-INDONESIA Country Of Destination:USATest Status:Individual testTest Status:NoPrevious Report No.:-		: -
B. RILEY C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. Season Fabric / Material supplier Name Garment Factory Name Garment Factory Name Garment Factory Name Country Of Origin Type of Dyeing/ Printing Type of Dyeing/ Printing Country Of Origin Type of Finishing Country Of Origin Type of Destination Country Of Destination C		•
C. CROSS JUMP D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORTModel No.:Season:Fabric / Material supplier Name Garment Factory Name Type of Dyeing/ Printing Type of Finishing Country Of Origin:Type of Finishing Country Of Origin:INDONESIA Country Of Destination:USA Test Status:Individual test Test Package Code/Name:No Previous Report No.:-:Previous Report No.:-:	Style No.	
D. TROPICANA II E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. Season Fabric / Material supplier Name Garment Factory Name Garment Factory Name Garment Factory Name Garment Factory Name Country Of Dyeing/ Printing Type of Finishing Country Of Origin Country Of Destination Test Status Test Status Test Package Code/Name Fabric No. Previous Report No. Country Of Destination Country Of Destination C		
E. COVE F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. Season Fabric / Material supplier Name Garment Factory Name Garment Fac		
F. SPRITE G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORTModel No.:Fabric / Material supplier Name:Garment Factory Name:Type of Dyeing/ Printing:Type of Finishing:Country Of OriginINDONESIA USACountry Of Destination:Test Status:Individual testTest Status:No:Previous Report No.:You State Status:State Submission:You State Status:State Status:State Status:State Status:State Status:State Status:State Status:State State Status:State State		
G. TIDAL H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. Season Fabric / Material supplier Name Garment Factory Name Garment Factory Name Garment Factory Name Garment Factory Name Garment Factory Name Season Garment Factory Name Season S		
H. MIRROR I. DRIFTWOOD J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. Season Fabric / Material supplier Name Garment Factory Name Garment Factory Name Garment Factory Name Country Of Dyeing/ Printing Season Garment Factory Name Season Garment Factory Name Season Garment Factory Name Season Garment Factory Name Season Garment Factory Name Season Garment Factory Name Season Garment Factory Name Season Sea		
I. DRIFTWOODJ. ZAP IIK. DELIGHTL. RISEM.LOUISEN. PORTModel No.SeasonI. PortFabric / Material supplier NameI. PortGarment Factory NameI. PortType of Dyeing/ PrintingI. PortType of FinishingI. PortCountry Of OriginINDONESIACountry Of DestinationIndividual testTest StatusIndividual testTest Package Code/NameI. NoPrevious Report No.I. Previous Report No.I. PortI. Port		
J. ZAP II K. DELIGHT L. RISE M.LOUISE N. PORT Model No. : - Season : - Fabric / Material supplier Name : - Garment Factory Name : - Type of Dyeing/ Printing : - Type of Dyeing/ Printing : - Type of Finishing : - Country Of Origin : INDONESIA Country Of Origin : USA Test Status : Individual test Test Package Code/Name : - Retest Submission : No Previous Report No. : -		
K. DELIGHT L. RISE M.LOUISE N. PORTModel No.:Season:Fabric / Material supplier Name:Garment Factory Name:Garment Factory Name:Type of Dyeing/ Printing:Type of Finishing:Country Of Origin:Country Of Origin:INDONESIACountry Of Destination:Test Status:Individual testTest Status:Retest Submission:Previous Report No.:		
L. RISE M.LOUISE N. PORT Model No. : - Season : - Fabric / Material supplier Name : - Garment Factory Name : - Type of Dyeing/ Printing : - Type of Finishing : - Country Of Origin : INDONESIA Country Of Origin : USA Test Status : Individual test Test Package Code/Name : - Retest Submission : No Previous Report No. : -		
Model No.:-Season:-Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		
N. PORTModel No.:-Season:-Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		
Model No.:-Season:-Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		
Season:-Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-	Model No	· _
Fabric / Material supplier Name:-Garment Factory Name:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-	_	· _
Garment Factory Name:-Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		· _
Type of Dyeing/ Printing:-Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		· · ·
Type of Finishing:-Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		
Country Of Origin:INDONESIACountry Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		
Country Of Destination:USATest Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		INDONESIA
Test Status:Individual testTest Package Code/Name:-Retest Submission:NoPrevious Report No.:-		
Retest Submission       :       No         Previous Report No.       :       -		
Retest Submission       :       No         Previous Report No.       :       -	Test Package Code/Name	: -
Previous Report No. : -		: No
		: -
		: -





TEST REPORT Test Requested	NO. :		y client, s ith Public Act of 200	elected parts Law 110-31 08, CPSIA)	s of subr	2023 nitted sample(s umer Product S	
Methods and Results	:	Please refer to	o next pag	ge(s)			
		*		*		*	*
Sample Receiving Date Test Performing Period		:	APR 04 APR 04	4, 2023 4 – APR 06,	2023		
Test Result(s)		:	Please	refer to the	next pag	e(s).	

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sgs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sgs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

PT.868 indonesis The Garden Centre #1-00 & #2-00 - Cilandak Commercial Estate JL Raya Cilandak KKO Jakata 12560 Indonesis 1-62 (0):21 2378 0600; 1-62 (0):21 2378 0678; www.sgs.com





# **TEST REPORT** NO. JKTX2310007671 Date: APR 06, 2023 Page 3 of 21

Item	Test Parameter	<b>Conclusion</b>
1	United States Consumer Product Safety Commission (CPSC) Title 16	PASS
	CFR (Code of Federal Regulation) Physical and Mechanical	

Signed for and on behalf of PT. SGS Indonesia

DAL JAKA

Maulana Yusuf Technical and Client Program Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

PT.868 indonesis The Garden Centre #1-00 & #2-00 - Cliandak Commercial Estate JL Raya Cliandak KKO Jakata 12560 Indonesis t+62 (0)21 2978 0600 t+52 (0)21 2978 0678 www.sgs.com





#### TEST REPORT NO. JKTX2310007671 **Test Result:**

Date: APR 06, 2023

Page 4 of 21

# Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>A) ROAM</u>	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample	()	(/	( <b>/</b>
Article inspected			
Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b)			
Article inspected	_	_	_
Shoes	Pass	Pass	Pass
After Terrico Test (Cas 1500 52a)			
After Torque Test (Sec.1500.53e) Article inspected			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass	N/A	Pass
Pull Tab	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
After Tension Test (Sec.1500.53f)			
Article inspected			
Velcro Strap	Pass	N/A	Pass
Metal Budge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass	N/A	Pass
Pull Tab	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### Remarks

1. N/A = Not Applicable

2. Test for 0-12 years





Page 5 of 21

# **Detection of Sharp Points, Sharp Edges, or Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>B) RILEY</u>	Sharp Point (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample	(	()	
Article inspected	Dese	Dees	Deee
Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b)			
Article inspected			
Shoes	Pass	Pass	Pass
<u>After Torque Test (Sec.1500.53e)</u>			
Article inspected	_		_
Tongue	Pass	N/A	Pass
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
After Tension Test (Sec.1500.53f)			
Article inspected			
Tongue	Pass	N/A	Pass
Velcro Strap	Pass	N/A	Pass
Metal Budge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





Page 6 of 21

#### Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

As Received sample Article inspectedPassPassPassAfter Impact Test (Sec.1500.51b) Article inspectedPassPassPassAfter Torque Test (Sec.1500.53e) Article inspectedPassPassPassAfter Torque Test (Sec.1500.53e) Article inspectedPassPassPassMetal BadgePassPassPassPassMetal BadgePassPassPassPassMetal BucklePassPassPassPassStrapsPassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f) Article inspectedPassN/APassVeloro StrapPassN/APassStrapsPassN/APassOutsolePassPassPassAfter Tension Test (Sec.1500.53f) Article inspectedPassPassMetal BadgePassPassPassMetal BadgePassPassMetal BadgePass	C) CROSS JUMP	Sharp Point (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
Article inspectedPassPassPassShoesPassPassPassPassArticle inspectedPassPassPassVelcro StrapPassPassPassMetal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassN/APassStrapsPassPassN/APassOutsolePassN/APassArticle inspectedPassN/APassMetal BadgePassN/APassStrapsPassN/APassOutsolePassN/APassMetal BadgePassPassPassMetal BadgePassPassPassMetal BadgePassPassPassStraps HolderPassPassPassStraps HolderPassPassPassStraps HolderPassN/APassStrapsPassPassN/APassStrapsPassPassN/APass	Article inspected	· ,	. ,	
After Torque Test (Sec.1500.53e) Article inspectedPassN/APassVelcro StrapPassPassPassPassMetal BadgePassPassPassPassMetal BucklePassPassPassPassStraps HolderPassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f) Article inspectedPassN/APassVelcro StrapPassN/APassMetal BadgePassPassPassStrapsPassN/APassStrapsPassPassPassStraps HolderPassPassStraps HolderPassPassAftar StrapsPassPassAfter Tension Test (Sec.1500.53f) Article inspectedPassPassPassPassPassPassPassStraps HolderPassPassN/APassPassStrapsPassPassN/APassPassStrapsPassPassN/APassPassStrapsPassPassN/APassPas	Article inspected	Page	Page	Paga
Velcro StrapPassN/APassMetal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassN/APassStrapsPassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f)PassN/APassVelcro StrapPassN/APassMetal BadgePassPassPassMetal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassPassPassStraps HolderPassPassPassStrapsPassPassN/APassStrapsPassPassPassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsPassPassN/APassStrapsP	After Torque Test (Sec.1500.53e)	F 855	r ass	F dSS
Metal BucklePassPassPassStraps HolderPassN/APassStrapsPassPassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f) Article inspectedPassN/APassVelcro StrapPassPassPassPassMetal BadgePassPassPassPassMetal BucklePassPassPassPassStraps HolderPassPassPassPassStrapsPassPassN/APass		Pass	N/A	Pass
Straps HolderPassN/APassStrapsPassPassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f) Article inspectedPassN/APassVelcro StrapPassN/APassMetal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassN/APassStrapsPassN/APass	Metal Badge	Pass	Pass	Pass
StrapsPassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f)PassN/APassArticle inspectedPassN/APassVelcro StrapPassPassPassMetal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassN/APassStrapsPassPassN/APass	Metal Buckle	Pass	Pass	Pass
OutsolePassN/APassOutsolePassN/APassAfter Tension Test (Sec.1500.53f) Article inspectedPassN/APassVelcro StrapPassPassPassPassMetal BadgePassPassPassPassMetal BucklePassPassPassPassStraps HolderPassN/APassStrapsPassPassN/APass	Straps Holder	Pass	N/A	Pass
After Tension Test (Sec.1500.53f)Article inspectedVelcro StrapPassMetal BadgePassMetal BucklePassStraps HolderPassStrapsPassN/APass	Straps	Pass	N/A	Pass
Article inspectedVelcro StrapPassN/APassMetal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassN/APassStrapsPassPassN/APass	Outsole	Pass	N/A	Pass
Metal BadgePassPassPassMetal BucklePassPassPassStraps HolderPassN/APassStrapsPassN/APass	Article inspected			
Metal BucklePassPassPassStraps HolderPassN/APassStrapsPassN/APass	Velcro Strap	Pass	N/A	Pass
Straps HolderPassN/APassStrapsPassN/APass	Metal Badge	Pass	Pass	Pass
Straps Pass N/A Pass	Metal Buckle	Pass	Pass	Pass
	Straps Holder			
Outsole Pass N/A Pass	Straps			
	Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable 2. Test for 0-12 years

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document be reproduced

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.





Page 7 of 21

#### **TEST REPORT** NO. JKTX2310007671 Date: APR 06, 2023

# Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

D) TROPICANA II	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
After Torque Test (Sec.1500.53e) Article inspected	Data		Dees
Velcro Strap Metal Badge	Pass Pass	N/A Pass	Pass Pass
Metal Buckle	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable 2. Test for 0-12 years

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document be reproduced

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.





Page 8 of 21

# Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>E) COVE</u>	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
After Torque Test (Sec.1500.53e) Article inspected Velcro Strap Metal Badge	Pass Pass	N/A Pass	Pass Pass
Straps Holder Straps Outsole	Pass Pass Pass	N/A N/A N/A	Pass Pass Pass
After Tension Test (Sec.1500.53f) Article inspected			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass Pass	N/A N/A	Pass Pass
Outsole	rass	IN/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





Page 9 of 21

# **Detection of Sharp Points, Sharp Edges, or Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>F) SPRITE</u>	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
After Torque Test (Sec.1500.53e) Article inspected	Pass	N/A	Pass
Tongue Velcro Strap	Pass	N/A N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Tongue	Pass	N/A	Pass
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





Page 10 of 21

# **Detection of Sharp Points, Sharp Edges, or Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>G) TIDAL</u>	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
<u>After Torque Test (Sec.1500.53e)</u> <u>Article inspected</u>	Dese		Data
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps Outsole	Pass Pass	N/A N/A	Pass Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





Page 11 of 21

# Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

H) MIRROR	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
After Torque Test (Sec.1500.53e) Article inspected Velcro Strap Metal Badge	Pass Pass	N/A Pass	Pass Pass
Straps Holder Straps Outsole	Pass Pass Pass	N/A N/A N/A	Pass Pass Pass
After Tension Test (Sec.1500.53f) Article inspected	. 200		1 400
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Straps Holder	Pass	N/A	Pass
Straps	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





Page 12 of 21

# Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

I) DRIFTWOOD	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
<u>After Torque Test (Sec.1500.53e)</u> <u>Article inspected</u> Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Outsole	Pass	N/A	Pass
Pull Tab	Pass	N/A	Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Outsole	Pass	N/A	Pass
Pull Tab	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





Page 13 of 21

# Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>J) ZAP II</u>	Sharp Point (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
<u>As Received sample</u> <u>Article inspected</u> Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b)	1 400	1 455	1 435
Article inspected Shoes	Pass	Pass	Pass
<u>After Torque Test (Sec.1500.53e)</u> Article inspected			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Straps Holder	Pass	Pass	Pass
Strap	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Straps Holder	Pass	Pass	Pass
Strap	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable

2. Test for 0-12 years





# Page 14 of 21

#### **Detection of Sharp Points, Sharp Edges, or Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

K) DELIGHT	<u>Sharp Point</u> (CFR 1500.48)	<u>Sharp Edge</u> (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
<u>After Torque Test (Sec.1500.53e)</u> <u>Article inspected</u> Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Pull Tab	Pass	N/A	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Pull Tab	Pass	N/A	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable 2. Test for 0-12 years





# Page 15 of 21

#### **Detection of Sharp Points, Sharp Edges, or Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

<u>L) RISE</u>	<u>Sharp Point</u> (CFR 1500.48)	Sharp Edge (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b) Article inspected Shoes	Pass	Pass	Pass
<u>After Torque Test (Sec.1500.53e)</u> <u>Article inspected</u> Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Loop at Velcro Strap	Pass	N/A	Pass
Back Loop	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
<u>After Tension Test (Sec.1500.53f)</u> <u>Article inspected</u>			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Loop at Velcro Strap	Pass	N/A	Pass
Back Loop	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### **Remarks**

1. N/A = Not Applicable 2. Test for 0-12 years





Page 16 of 21

#### **TEST REPORT** NO. JKTX2310007671 Date: APR 06, 2023

#### Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

M) LOUISE	<u>Sharp Point</u> (CFR 1500.48)	Sharp Edge (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample Article inspected	(,	(	(
Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b)			
Article inspected	_	_	_
Shoes	Pass	Pass	Pass
After Torque Test (Sec.1500.53e)			
Article inspected			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Cord Holder	Pass	N/A	Pass
Pull Tab	Pass	N/A	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
After Tension Test (Sec.1500.53f)			
Article inspected			
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Cord Holder	Pass	N/A	Pass
Pull Tab	Pass	N/A	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### Remarks

1. N/A = Not Applicable

2. Test for 0-12 years





# Page 17 of 21

#### Detection of Sharp Points, Sharp Edges, or Small Parts

As specified in Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A.

N) PORT	<u>Sharp Point</u> (CFR 1500.48)	Sharp Edge (CFR 1500.49)	<u>Small Part</u> (CFR 1501)
As Received sample	, ,	· · ·	,
Article inspected			
Shoes	Pass	Pass	Pass
After Impact Test (Sec.1500.51b)			
Article inspected	Dese	Dava	Deer
Shoes	Pass	Pass	Pass
After Torque Test (Sec.1500.53e)			
Article inspected			
Tongue	Pass	N/A	Pass
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Pull Tab	Pass	N/A	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass
After Tension Test (Sec.1500.53f)			
Article inspected	_		_
Tongue	Pass	N/A	Pass
Velcro Strap	Pass	N/A	Pass
Metal Badge	Pass	Pass	Pass
Metal Buckle	Pass	Pass	Pass
Pull Tab	Pass	N/A	Pass
Insole	Pass	N/A	Pass
Outsole	Pass	N/A	Pass

#### Remarks

1. N/A = Not Applicable

2. Test for 0-12 years





TEST REPORT NO.

NO. JKTX2310007671 Date: APR 06, 2023 Sample Picture Page 18 of 21





This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

PT.868 indonesia The Garden Certre #1-00 & #2-00 - Cliandak Commercial Estate JL Raya Cliandak KKO Jakata 12560 Indonesia t +62 (0)21 2978 0600 t +52 (0)21 2978 0678 www.sgs.com









This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.





# TEST REPORT NO. JKTX2310007671 Date: APR 06, 2023 Page 20 of 21 Image: Colspan="2">Image: Colspan="2">Colspan="2">Colspan="2">Colspan="2">Colspan="2">Colspan="2">Colspan="2">Colspan="2">Colspan="2" TEST REPORT NO. JKTX2310007671 Date: APR 06, 2023 Page 20 of 21 Image: Colspan="2">Colspan="2" Colspan="2">Colspan="2" Colspan="2" Colspan="2"



This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

PT.868 indonesia The Garden Certre #1-00 & #2-00 - Cliandak Commercial Estate JL Raya Cliandak KKO Jakata 12560 indonesia t-62 (0)21 2978 0600: t-62 (0)21 2978 0678 www.sgs.com





# TEST REPORT NO. JKTX2310007671 Date: APR 06, 2023 Page 21 of 21 Optimizing the second seco



\*\*\*\*\*\*\*\*\*\*End of Report\*\*\*\*\*\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at <u>www.sqs.com/termsandconditions.htm</u> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms e-document.htm</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

document does not exonerate parties to a transaction from exercising all interingins and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.